
 

 

 

PRE- FEASIBILITY REPORT 
 

 

 

 

 

 

 

 

 

For 
  

Proposed expansion of  

Sugar Plant from 6000 TCD to 11500 TCD 

Cogeneration power from 37 MW to 57 MW  

 

 
 

 

 

 

 

 

 

 

 

E.I.D.-Parry (India) Limited 
Hullatti Village, Haliyal Taluk 

Uttara Kanada District, Karnataka 



 

E.I.D. - Parry (India) Limited 

Expansion of Sugar & Co-gen   

     Pre-Feasibility report 

 

1 

1.0 EXECUTIVE SUMMARY  

 

E.I.D.-Parry (India) Limited is an existing Integrated Sugar Complex operating at Hullati 

Village, Haliyal Taluk, Uttara Kannada District.  

The following is the capacity of the existing Integrated Sugar Complex 

Sr. No Unit Capacity 

1. Sugar 6000 TCD 
[...]
2. Skilled & Semi Skilled  (Contract basis) 180 120 

3. Unskilled & Helpers (Contract basis) 385 200 

Total 793 360 

 

 



 

E.I.D. - Parry (India) Limited 

Expansion of Sugar & Co-gen   

     Pre-Feasibility report 

 

13 

3.0 PROJECT DESCRIPTION: 

3.1 Type of the Project: 

The proposed Project mainly involves  

 Production of Sugar from Sugarcane 

 Power generation using Bagasse / Coal as fuel 

 
3.2 Location: 
 

E.I.D.-Parry (India) Limited is an existing Integrated Sugar Complex operating at Hullati & 

Alloli Villages, Haliyal Taluk, Uttara Kannada District. 

Now the company has proposed to enhance the capacity of the whole Integrated Sugar 

complex. The proposed expansion will be taken up in the existing plant premises only. 

 

3.3 Details of the Alternate sites: 
 

No Alternate sites have been examined as existing premises has been given permission to 

set up Integrated Sugar Complex. 

 
3.4 Size or Magnitude of Operation: 
 

The following will be the capacities after proposed expansion 

Sr. No Unit Capacity 

Existing Expansion Total 

1. Sugar 6000 TCD 5500 TCD 11500 TCD 

2. Co-gen Power plant 

including power from 

Distillery 

37 MW 20 MW 57 MW 

4. Distillery 90 KLPD - 90 KLPD 

 
3.5 Process details: 

3.5.1 Sugar Process Description  

 
Cane diffusion & Juice Extraction: 

 
Sugarcane from the fields are weighed and fed in cane carrier by means of cane unloaders. 

The cane is passed through Whole cane shredder. The Shredder improves the extraction of 

the juice in Diffuser by extraction through osmosis/leaching. The magasse coming out of 

diffuser with about 80% moisture will be de-watered with the help of two de-watering mills to 



 

E.I.D. - Parry (India) Limited 

Expansion of Sugar & Co-gen   

     Pre-Feasibility report 

 

14 

bring down the moisture to about 48-50% enabling it to be fed to the boiler for steam 

generation 

 

Boilers: 

 

In boilers, condensate water is converted into steam by burning bagasse as fuel. Steam 

produced in boilers is used in the steam turbine to generate power and the exhaust steam 

coming out from the turbine is used in the process for sugar manufacturing.  

 
Power House: 

  

Power House consists of steam turbine and alternator. The alternator is driven by steam 

turbine and power is generated.  The generated power is used to meet the in-house power 

requirement of the factory and the surplus power is exported to grid. The in-house LP steam 

from the steam turbine is used for sugar processing at the boiling house. 

 
Clarification: 

 

The extracted juice from Diffusor is called as raw juice and it is heated to 70 – 75 Deg. C. in 

juice heaters and treated simultaneously with the milk of lime and sulphur dioxide gas in 

order to separate the impurities. The sulphited juice is again heated to 102 Deg. C through 

juice heaters and allowed to settle in the clarifier. The purified juice, which comes out from 

clarifier, is called as clear juice and is sent to evaporator for concentration. The settled 

impurities are called mud. The mud contains small amount of juice and mud recycled to 

diffuser. 

 

Evaporation: 

 

The clear juice after clarification is concentrated in evaporators by evaporating the 75% of 

the water present in it. Evaporators are huge vessels consist of calendria where the juice is 

made to flow through the tubes and around which steam is passed. The clear juice of 14 – 

15 Brix is concentrated to 60 Brix. Concentrated juice is then called syrup. The syrup is 

again treated with sulphur dioxide (Bleaching agent). 

 
Crystallisation: 

 
The sulphited syrup is concentrated further in the vessels called pans. During the above 

process, sugar crystals are developed by means of exhaustion. The formed crystals are then 



 

E.I.D. - Parry (India) Limited 

Expansion of Sugar & Co-gen   

     Pre-Feasibility report 

 

15 

cooled in crystallisers. The crystals are surrounded by thin film liquid called as mother liquor. 

The crystal along with the mother liquor (Molasses) is called as massecuite. 

 
Curing: 

 

The above massecuites are centrifuged in centrifugal machines, where crystals are 

separated from the mother liquor. Separated mother liquor of A & B massecuites are again 

used for boiling and maximum exhausted mother liquor is called as Final Molasses, which is 

stored in the steel tanks and sent to distillery for manufacture of Ethyl alcohol. The separated 

sugar crystals are dried in hopper, sieved in graders and bagged. 

 
Bagging: 

 

Sugar is bagged in PP bags and each bag contains 50 kg sugar net. The bags are stacked 

in sugar godowns and are dispatched based on the orders. 



 

E.I.D. - Parry (India) Limited 

Expansion of Sugar & Co-gen   

     Pre-Feasibility report 

 

16 

 

EXISTING PROCESS FLOW 

DIAGRAM (SUGAR) 



 

E.I.D. - Parry (India) Limited 

Expansion of Sugar & Co-gen   

     Pre-Feasibility report 

 

17 

 



 

E.I.D. - Parry (India) Limited 

Expansion of Sugar & Co-gen   

     Pre-Feasibility report 

 

18 

3.5.2 Co-generation Power Plant 

 
Sugar plant will be expanded to 11500 TCD from 6000 TCD. The cogeneration capacity is 

so designed that the plant will be able to feed steam and power requirements entire Sugar 

Complex. The capacity of the boiler will be 100 TPH at 110 ata and 540+/- 5 deg C. The 

turbine capacity would be 20 MW at 110 ata and 545 ºC steam parameters. Cogeneration 

plant will be expanded from existing 37MW to 57 MW. The new turbine will be of Extraction-

cum-condensing type. 

 
For off-season operation, we will utilize the purchased biomass fuel, saved bagasse and 

imported coal. The season period will be 5 to 6 months and off-season will be 3 to 4 months 

depending on the availability of fuels at economical price. 

 

 

 



E.I.D. - Parry (India) Limited 

Expansion of Sugar & Co-gen   

     Pre-Feasibility report 

 

21 

3.6 Raw Materials  

 
The following will be the raw material requirement for the for the existing and proposed expansion project 

S.NO RAW MATERIAL SOURCE QUANTITY ( TPD) METHOD OF TRANSPORT 

Existing Expansion Total 

Sugar plant  : 

1 Sugar Cane Local area 6000  5500 11500 By trucks, tractors& bullock carts 

2 Lime    (0.165 % on cane)           Local area 9.9 9.075 18.075 Through covered trucks by Road 

3 Sulphur (0.05% on cane) Local area 3.0 2.75 5.75 Through covered trucks by Road 

Co-gen power plant : 

1 Fuel     

 Bagasse (2.75 S/F Existing) 

(2.4 S/F for proposed) 

From Sugar plant  1440 1000 2440 Conveyor 

(or) 

 Coal Imported 576 480 1056 By Sea/ Rail/Road Covered trucks 

 

 



E.I.D. - Parry (India) Limited 

Expansion of Sugar & Co-gen   

     Pre-Feasibility report 

 

22 

 

3.7 Resource Optimization / recycling and reuse: 
 
Sugar Plant 

 

Condensate from the Sugar Plant will be utilized for Cooling tower make up 

 
Power Plant 

 

The effluent generated from the Plant will be treated in Neutralization pits and will be utilized for dust 

suppression, ash conditioning and Greenbelt development after ensuring compliance with 

stipulation for on land irrigation by MoEF / CPCB 

 
3.8 Availability of Water:   
 

Water requirement for the existing and proposed Plant is being met form the Kali River. Prior 

permission from Irrigation Department has already been obtained.  

 
WATER REQUIREMENT FOR SUGAR & CO-GEN POWER PLANT 

 

WATER CONSUMPTION (in KLD) 

 
Section 

 

Sugar Co-gen 
Total after 

expansion Existing 
(6000 TCD) 

Expansion 
(5500 TCD) 

Existing 
(34 MW) 

Expansion 
(20 MW) 

a)Domestic  10 10 15 10 45 

b)Industrial purpose     

1.  Process water 72 70 -- -- 142 

2.   Boiler feed 

  

428 240 668 

3.  DM plant  
regeneration  

256 40 296 

4.  Cooling water make 
up 

1700 -- 1700 

5.  Service water 15 -- 15 

Total 82 80 2414 290 2866 

 

WATER REQUIREMENT  

 

Water requirement for Sugar (Existing)  : 82 KLD 

Water requirement for Sugar (Expansion)  : 80 KLD 

Water requirement for Co-gen power  (existing) : 2414 KLD 

Water requirement for Co-gen power  (expansion) :  290 KLD 

Water requirement for Distillery (Existing)  :  1820 KLD 

    



 

E.I.D. - Parry (India) Limited 

Expansion of Sugar & Co-gen   

     Pre-Feasibility report 

 

23 

Total water requirement for after proposed expansion will be : 4686 cum/day 
 

Total water recycled       :  1195 cum/day 

Net water requirement       :  3491 cum/day 

 

3.9 Power Requirement: 

 
The power required for the existing project will be met from the Co-generation Power plant. 

 
3.10 Quantity of wastes generated: 

3.10.1 Waste water generation 

 

Waste water generation from the existing Integrated Sugar complex 1519 KLD. Waste water 

generation from the proposed expansion Integrated Sugar Plant will be 1100 KLD. Hence total 

waste water generation after proposed expansion will be 2619 KLD, includes existing 90 KLPD 

distillery waste water of 540 KLD. 

 

WASTE WATER GENERATION FROM SUGAR & CO-GEN POWER PLANT 

SECTION SUGAR CO-GEN Total after 
proposed 
expansion 

Existing 
(6000 TCD) 

Expansion 
(5500 TCD) 

Existing 

(34 MW) 

Expansion 
(20 MW) 

a)Domestic  8 8 12 8 36 

b)Industrial purpose 
 

 
 

 

1.  Process & 
Washings 

584 1064 -- -- 1648 

2.  Boiler Blow down -- -- 24 36  60 

3.  DM plant  
regeneration 

-- -- 256 40  296 

4.  Cooling tower 
blow down 

-- -- 100 35 * 135 

5.  Service water -- -- 15 -- 15 
Total 592 1072 407 119 2190 

 

* Cooling tower blow down of 35 KLD will be used for sugar service water tank. 

Domestic water 36 KLD will be passed through septic tank and soak pit. 



 

E.I.D. - Parry (India) Limited 

Expansion of Sugar & Co-gen   

     Pre-Feasibility report 

 

24 

Waste water generation from Sugar (Existing)  : 592 

Waste water generation from Sugar (Expansion)  : 1072 

Waste water generation from Co-gen power  (existing) : 407 

Waste water generation from Co-gen power  (expansion) : 119  

Waste water generation from Distillery (existing)  : 1170 

 
3.10.2 Waste water Treatment: 
 
Sugar Plant & Distillery 
 

Total wastewater generation will be 2190 Cum/day. Effluent generation per ton of cane crushed will 

be as per CREP recommendations. The following is the ETP description. 

 
Design Data & Performance Projections  
 

This Wastewater Treatment plant ( sugar + Cogeneration + distillery) is designed for following 

parameters & shall perform as under upon reaching steady state of its operation: 

PARAMETER  RAW  WASTE WATER TREATED  WASTEWATER  

Flow  (m3/Day) 3000 3000 

pH   5.0 – 6.5 6.5 – 8.0 

BOD (mg/l) 3000 < 100 

COD (mg/l) 6000 < 250 

TDS mg/L 2000 < 2100 

TSS mg/L 500 < 100 

Oil & Grease mg/L 100   < 10 
 

Note: The existing ETP is designed for 1600 KLD. Now we propose to install a new ETP suitable for 

1400 KLD as per the details given below: 

 

PROCESS DESCRIPTION 

The proposed wastewater treatment plant shall consist of following treatment units. 

PRIMARY TREATMENT 

 Screen  

 Oil & Grease trap 

 pH adjustment   

 Equalization Tank 

SECONDARY TREATMENT 

 UASB Anaerobic reactor 

 Aeration Tank  

 Secondary Clarifier 

 Sludge Drying Beds 



 

E.I.D. - Parry (India) Limited 

Expansion of Sugar & Co-gen   

     Pre-Feasibility report 

 

25 

 

Screen Chamber:  

Screen chamber constructed in RCC shall be provided with SS 304 fabricated bar screen for 

removal of free and floating material. The screen shall be inclined at 45 Deg with horizontal. 

 

Oil & Grease Trap: 

Oil and grease trap constructed in RCC shall be provided for removal of free and floating oil from 

the Wastewater. The oil trap shall of gravity type and shall be provided with Belt type oil Skimmer.   

 
Lime Preparation Tank:  

A lime preparation tank constructed in RCC. In this tank is used for lime solution preparation and 

continuous mixing of lime. Lime solution is then feed to equalization tank for pH correction in a 

required proportion. 1 HP agitator shall be provided for mixing in the tank content. 

 

Equalization: 

Wastewater emanating from sugar has fluctuations in wastewater quality and quantity. Equalization 

tank shall be provided for dampening these fluctuations. In equalization tank the raw effluent is 

collected and equalized for adequate time. An equalization tank shall be provided with an agitator to 

mix the tank content thoroughly. The equalized effluent from equalization tank shall then be pumped 

to buffer tank. A stand by floating mixer shall also be provided for equalization tank 

 

Buffer Tank: 

Buffer tank constructed in RCC shall be provided for preconditioning / pre-acidification of the raw 

effluent. In buffer tank the Raw Effluent is mixed with treated effluent form UASB Reactor. The 

nutrient required for the process will also be added to the effluent in Buffer tank. The content of 

buffer tank shall be mixed hydraulically using UASB Reactor feed pumps.  The tank content will then 

be pumped to UASB Reactor for first stage biological treatment.    

 
UASB Reactor:  

Upflow Anaerobic Sludge Blanket reactor is provided for anaerobic treatment of dairy effluent. The 

UASB reactor shall be constructed in RCC M-25. The reactor consists of three zones viz. Influent 

distribution zone, Reaction zone, Gas solid liquid separation zone. 

Influent Distribution zone: The raw wastewater enters into the at the bottom through influent 

distribution zone. A sophisticatedly designed piping net work is provided for uniform distribution of 

the effluent in the tank. The effluent then travels upward in the reactor. 

Reaction Zone: In the reaction zone the anaerobic bacteria are maintained in the form of sludge 

blanket. The organic matter in the wastewater comes in contact with the bacterial population and is 

degraded anaerobically to methane rich biogas, the end product of anaerobic digestion. The 



 

E.I.D. - Parry (India) Limited 

Expansion of Sugar & Co-gen   

     Pre-Feasibility report 

 

26 

process of conversion of organic matter in to the biogas is a two-stage process. In the first stage the 

organic matter in the raw effluent is converted in to the volatile acids by acid forming bacteria. In the 

second stage the acid produced in the first stage are converted in to methane by another group of 

bacteria i.e. methane formers. In UASB process both the stages are completed in single reactor. 

The biogas so produced is bubbled through the effluent and is separated out in the third section i.e. 

Gas-Solid-Liquid separation zone. The suspended solids are also separated to prevent escape of  

solids from the reactor. 

 

Gas-Solid – Liquid Separation: In gas solid liquid separation a hood fabricated in M S and duly 

painted with corrosion resistant paint is provided. The hood separates the solid from the overflowing 

reactor content. Gas collectors are provided for collection and conveyance of gas. The treated 

effluent overflows through a launder and will take to a secondary treatment. 

 

Aeration tank:  

The partially treated effluent from UASB shall then be subject to activated sludge process for further 

reduction of organic matter. Aeration tanks are provided for degradation of organic matter through 

biological process. Microorganism in the controlled environment carries out the biodegradation 

process. The container i.e aeration tank of requisite capacity is provided for this purpose. The tank 

shall be provided with an aeration mechanism to transfer the oxygen from air to tank content for 

survival for microorganisms. Slow speed fixed type surface aerators shall be provided for this 

purpose. The content in the aeration tank is kept under constant aeration and mixing. The aeration 

thank shall be constructed in RCC.    

 
Secondary Clarifier: 

A secondary Clarifier in the form of circular tank shall be provided for settlement of fully aerated 

Effluent from the aeration tank. The tank shall be provided with centrally driven fixed bridge type 